



EFFECTIS ERA AVRASYA TEST VE BELGELENDİRME A.Ş.
TOSB TAYSAD Organize San. Böl. 1. CD. 15. Yol No: 1
Şekerpınar - Çayırova
Kocaeli-TÜRKİYE
www.effectis.com

TEST CERTIFICATE

Certificate Nr: EEA – 1600 – 0015

The related resistance to fire test was carried out at **Efectis Era Avrasya Test Laboratories** on 01.06.2016 in accordance with EN 1634-1:2014 standard for the product as described below:

“CK-1” STEEL FIRE DOOR

Double Leaf

| FIRE RESISTANCE CLASSIFICATION | |
|---------------------------------------|--|
| Direction: Opening away from the fire | EI ₂ 60, EI ₁ 45, E 90 |
| Direction: Opening into the fire | E 90 |

Placed on the market by

**PİDOMETAL ÇELİK KAPI PVC KAPI PENCERE DOĞRAMA İNŞ. EML. OTO. GIDA
TEKS. SAN. VE TİC. LTD. ŞTİ.**
Eski Yuva Yolu Üzeri Yuva Mah. 3702/1 Sokak No: 8/1 Yenimahalle/ANKARA

And Produced In the Factory

**PİDOMETAL ÇELİK KAPI PVC KAPI PENCERE DOĞRAMA İNŞ. EML. OTO. GIDA
TEKS. SAN. VE TİC. LTD. ŞTİ.**
Eski Yuva Yolu Üzeri Yuva Mah. 3702/1 Sokak No: 8/1 Yenimahalle/ANKARA

This test certificate is a declaration of the test results and does not represent any type approval or certification of the product. All details related to product specifications and field of application are described in the report Nr. **EEA – 16– 064**.

Ali BAYRAKTAR
Laboratory Manager

